

Test Analysis Report (Internal Laboratory)

Chair Castor Test (ISO 4918)

Test condition

Underlayment	DMX 1-Step® 2.0 – Advanced Vapor Barrier
Flooring	Karndean Korlok 6.5mm (Rigid Core)
Number of cycles	25,000
Date of test	July 8, 2022

Results

Detachment of layers	No - Passed
Opening of joints	No - Passed
Crazing	No - Passed



Prepared by:

Quality Control
Ranjodh S.

